MERCRUISER [D7.3L D-TRONIC 280 LD 159599) < E xhaust Manifold b w
Serial Mbr Flange: 0LOS00S0 _Up [USA]
Ref |Clazs|Part Description Qt Comment Footnote
2 BR3148T 1|EXHAUST MANIFOLD ASSEMBLY|1
22 805521 PLUG, [1.251nch) 14
3 853146| TUBE. Hose Connectar 2
4 10 853147 | SCREW, (M10 » 50 16
5 27 853151 | GASKET, Exhaust Manifold 2
f 27 853152| GASKET, Exhaust (Rear) 2
7 8031534 1 | MAMIFOLD ASSEMBLY, Rear 1
a2 22 205921 PLUG. (1.25 Inch] AR
3 10 853155 SCREW. [M10x140) 4
10 10 853473 SCREW, [M10=110) 4
11 16 802780 STUD, [M10 = 50) 2
12 11 853447 MUT, [M10) 2
13 27 853157 | GASKET., Turbocharger 1
14 32 238419/HOSE 1
15 32 853173|HOSE 1
16 54 A15504216| CLAMP, “Worm Gear 4
17 16 202780|STUD, [M10 = 50) 4
18 11 853447 | MUT, (M10) !

10

17943




